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Report No. : FR411619B

Appendix B. AC Conducted Emission Test Results

Test Engineer :

FangMing Liang

Temperature : 22~24°C

Relative Humidity : |44~50%

Test Voltage :

120Vac / 60Hz

Phase :

Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2024-02-05
100
90
80
70
60 | FCC 15C_QP
50 FCC 15C_AVG
40
30 .
20
10
0
0.15 05 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C_QP AC LISN 100063_L LINE
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuVv dBuVv dB dB
1 0.16 38.17 -17.43 55.60 17.70 10.33 10.14 Average
2 * 0.16 52.37 -13.23 €5.60 31.9%0 10.33 10.14 QP
3 0.23 22.13 -30.39 52.52 1.70 10.28 10.15 Average
4 0.23 42.13 -20.39 €2.52 21.70 10.28 10.15 QP
5 0.43 29.95 -17.34 47.29 9.40 10.39 10.16 Average
€ 0.43 40.65 -1€.64 57.29 20.10 10.39% 10.16 QP
7 0.96 24.77 -21.23 46.00 4.30 10.31 10.16 Average
8 0.96 37.07 -18.93 5€.00 1€.60 10.31 10.16 QP
9 1.64 23.58 -22.42 46.00 2.70 10.67 10.21 Average
10 1.64 37.88 -18.12 56.00 17.00 10.67 10.21 @QP
11 19.22 33.28 -16.72 50.00 12.60 10.13 10.55 Average
12 19.22 3B8.68 -21.32 £€0.00 18.00 10.13 10.55 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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. ) . Temperature : 22~24°C
Test Engineer : |FangMing Liang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
JopLevel [dBuv) Date: 2024-02-05
90
80
70
60 | FCC 15C_QP
FCC 15C_AVG

20
10
0
0.15 05 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QP AC LISN 100063 N NEUTRAL
Over Limit Read LISN Cable
Fregq Level Limit Line Lewvel Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.16 37.89 -17.49 55.38 17.40 10.35 10.14 Average
2 0.16 49.69 -15.€9 €5.38 29.20 10.35 10.14 QP
3 0.24 21.33 -30.93 52.2¢ 1.00 10.18 10.15 Average
4 0.24 40.53 -21.73 €2.26 20.20 10.18 10.15 QP
5 0.33 24.85 -24.68 49.53 4.29 10.40 10.16 Average
€ 0.33 37.85 -21.68 59.53 17.29% 10.40 10.16 gP
7 0.99 24.49 -21.51 46.00 4.10 10.23 10.16 Average
8 0.99 35.29 -20.71 56.00 14.%0 10.23 10.16 QP
9 1.53 23.94 -22.06 46.00 3.30 10.44 10.20 Average
10 1.53 34.94 -21.0€ 56.00 14.30 10.44 10.20 QP
11 * 20.59 36.49 -13.51 50.00 15.80 10.10 10.59 Average
12 20.59 41.29 -18.71 €0.00 20.60 10.10 10.59 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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srarronas. FCC RF Test Report

Report No. : FR411619B

Appendix C. Radiated Spurious Emission Test Data

. . . Relative Humidity :  48~49%
Test Engineer : Shunping You T 24-25
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel | Frequency ‘ g::g ‘ RU | Remark
Mode 1 2400-2483.5 3 Bluetooth-LE_GSFK 00 2402 1Mbps - -
Mode 2 2400-2483.5 3 Bluetooth-LE_GSFK 19 2440 1Mbps - -
Mode 3 2400-2483.5 3 Bluetooth-LE_GSFK 39 2480 1Mbps - -
Mode 4 2400-2483.5 3 Bluetooth-LE_GSFK 00 2402 2Mbps - -
Mode 5 2400-2483.5 3 Bluetooth-LE_GSFK 39 2480 2Mbps - -
Mode 6 2400-2483.5 3 Bluetooth-LE_GSFK 00 2402 2Mbps - LF
Mode 7 2400-2483.5 5 Bluetooth-LE_GSFK 00 2402 1Mbps - -
Mode 8 2400-2483.5 5 Bluetooth-LE_GSFK 19 2440 1Mbps - -
Mode 9 2400-2483.5 5 Bluetooth-LE_GSFK 39 2480 1Mbps - -
Mode 10 | 2400-2483.5 5 Bluetooth-LE_GSFK 00 2402 2Mbps - -
Mode 11 | 2400-2483.5 5 Bluetooth-LE_GSFK 39 2480 2Mbps - -
Mode 12 | 2400-2483.5 5 Bluetooth-LE_GSFK 39 2480 2Mbps - LF
Mode 13 2400-2483.5 | 3 Bluetooth-LE_GSFK 00 2402 2Mbps - -
LTE Band 41 Link
Summary of each worse mode
Mode Modulation Ch. (Ferquz) (dléi\</e/|r11) (dlé'un\ql'/tm) M(zrg)m Pol. Z?/Zk Result Remark
1 Bluetooth-LE_GSFK 00 2379.18 41.11 54.00 -12.89 \% AVERAGE Pass Band Edge
1 Bluetooth-LE_GSFK 00 4804.00 40.14 74.00 -33.86 H Peak Pass Harmonic
2 Bluetooth-LE_GSFK 19 - - - - - - Band Edge
2 Bluetooth-LE_GSFK 19 7320.00 43.59 74.00 -30.41 H Peak Pass Harmonic
3 Bluetooth-LE_GSFK 39 2488.36 41.50 54.00 -12.50 H AVERAGE Pass |Band Edge
3 Bluetooth-LE_GSFK 39 7440.00 43.18 74.00 -30.82 H Peak Pass Harmonic
4 Bluetooth-LE_GSFK 00 2384.80 42.99 54.00 -11.01 \% AVERAGE Pass Band Edge
4 Bluetooth-LE_GSFK 00 4804.00 40.14 74.00 -33.86 H Peak Pass Harmonic
5 Bluetooth-LE_GSFK 39 2483.52 42.90 54.00 -11.10 H AVERAGE Pass |Band Edge
5 Bluetooth-LE_GSFK 39 - - - - - - Harmonic
6 Bluetooth-LE_GSFK 00 30.00 26.22 40.00 -13.78 \ Peak Pass LF
7 Bluetooth-LE_GSFK 00 2366.21 41.14 54.00 -12.86 Y AVERAGE Pass |Band Edge
7 Bluetooth-LE_GSFK 00 4804.00 39.82 74.00 -34.18 H Peak Pass Harmonic
8 Bluetooth-LE_GSFK 19 - - - - - - Band Edge
8 Bluetooth-LE_GSFK 19 7323 43.23 74 -30.77 H Peak Pass Harmonic
9 Bluetooth-LE_GSFK 39 2497.56 41.45 54.00 -12.55 H AVERAGE Pass Band Edge
9 Bluetooth-LE_GSFK 39 7440.00 43.05 74.00 -30.95 H Peak Pass Harmonic
10 Bluetooth-LE_GSFK 00 2381.76 41.07 54.00 -12.93 H AVERAGE Pass Band Edge
10 Bluetooth-LE_GSFK 00 - - - - - - Harmonic
11 Bluetooth-LE_GSFK 39 2486.82 41.42 54.00 -12.58 \% AVERAGE Pass Band Edge
11 Bluetooth-LE_GSFK 39 - - - - - - Harmonic
12 Bluetooth-LE_GSFK 39 31.94 2452 40 -15.48 \% Peak Pass LF
13 Co-location 2329.01  41.85 54.00 -12.15 \% Average Pass Band Edge| 2329.01
13 Co-location 4804.00  42.38 74.00 -31.62 \% Peak Pass Harmonic | 4804.00
Sporton International Inc. (ShenzZhen) Page Number : C1of C29
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Report No. : FR411619B

1
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 3
Pol. Horizontal Fundamental
1,mLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1 A
4B B b . Jat i 4EIBWWWMMWWWW NP ) T
Peak
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238154 50L.27 74.00 -I.73 47.80 3235 479 33.67 128 132 PEAK 1 2402.00 100.08 ------ ------ 9.49 3236 4.B1 33.66 128 132 PEAK
1,mLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 i 488
Avg T A P
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238645 41.09 54.00 -12.91 37.61 32.36 479 33.67 128 132 AVERAGE 1 2402.00 98.87 ------ - 95.36 3236 4.81 33.66 128 132 AVERAGE

Sporton International Inc. (Shenzhen)
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srarronas. FCC RF Test Report

Report No. : FR411619B

1
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 3
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
AR b bl s i ol 4E.BM‘» by hursavi
Peak
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 233594 5119 74.00 -10.81 47.81 32.34 474 3370 31 245 PEAC 1 240200 98.54 ------ - 95.03 3136 4.B1 33.66 331 245 PEAK
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 i 488
AVg [P
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2379.08 4111 54.00 -12.89 37.65 32.35 478 33.67 351 243 AVERAGE 1 802,00 97.42 ------ - 93.91 3236 4.81 33.66 331 245 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C3 of C29
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Pol. Horizontal Vertical
- Lo @Bl Date: 20240219 Lo di) Date: 20240219
1225 1225
875 075
PEAK 74 PEAK T4
100 100
Peak 25 AVG_54 0 AVG 54
eal )
1 MMWWMWW 1 " gt %MMWWW
175 1!
3000 G000, 9000 12000. 15000. 18000 3000 6000 9000, 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 4804.00 40.14 74.00 -33.86 55.45 4.2 1.4 .47 - - Peik 1 4804.00 30.68 74.00 -34.32 M4.%9 M.& .4 .47 - Peak
Sporton International Inc. (ShenzZhen) Page Number . C4 of C29
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Pol. Horizontal Vertical
.. Lol Vi) Date: 202402-19 . Lol (Vi) Date: 20240219
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak o1 WMWMMMMWWW 1 o g %MMWWW
B e
Avg
115 fI
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 39.25 74.00 -34.75 S4.63 337 1.7 .22 - - Peak 1 4880.00 40.08 74.00 -33.92 H.46 M7 1.7 .2 .- - Peak
1 TN 859 7400 -30.41 7.5 36.04 8.9 .93 - - Peak 1 7000 8.00 74.00 -30.88 57.05 36.04 8.9 .93 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C5of C29
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srarronas. FCC RF Test Report Report No. : FR411619B
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT
Pol. Horizontal Fundamental
WLeveI (i) Date: 2024-02-06 1,!"Level () Date: 2024-02-06
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1
4” s ik J m e 4E'BWWMWWWWW bl it il b e
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2499.56 51.43 74.00 -10.57 47.68 32.41 4.94 33.60 163 127 PEAK 1 280.00 98.79 ------ - 95.09 339 4.9 33.61 163 17 PEAK
WLeveI (i) Date: 2024-02-06 1,!"Level () Date: 2024-02-06
113§ 113§
1
95 95
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
Avg
15 g
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2488.36 41,50 54.00 -12.50 37.78 32.40 4.93 33.61 163 127 AVERAGE 1 2480.00 97.57 ------ - 93.87 339 4.92 33.61 163 127 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C6 of C29
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3
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT 3
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
113§ 113§
95 95 1
B PEAK_BE 74 B PEAK 74
50 a0
1 i, M
4” ot et 4E'BWWWWWMMWM m i bl
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 286,16 5127 74.00 -1.73 47.56 32.40 4.92 33.61 367 246 PEAK 1 2480.00 93.44 ------ - B89.74 3239 4.92 33.61 367 246 PEAK
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
113§ 113§
95 95 1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 i 488
Avg S ey
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 297.60 41.48 54.00 -12.52 37.78 32.00 4.94 33.60 367 246 AVERAGE 1 2480.00 92.22 ------ - B8.52 3239 4.92 33.61 367 246 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C7 of C29
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Pol. Horizontal Vertical
.. Lol Vi) Date: 202402-19 . Lol (Vi) Date: 20240219
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak 1 b RS it b 1 v o B A
B T
Avg
115 fI
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4960.00 39.37 74.00 -34.63 54.82 .32 7.8 7.8 - - Peak 1 4960.00 39.43 74.00 -34.57 .88 432 7.8 7.8 - - Pesk
1 7M0.00 808 7400 -30.82 7.03 .94 9.9 898 - - Peak 1 7M40.00 4294 74.00 -31.06 %.79 35.94 9.9 B9 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C8 of C29
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4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 3
Pol. Horizontal Fundamental
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1 e 1
A fpamt # f-bipred el : b 48 M i ;
Peak
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2325.46 5101 74.00 -10.99 47.66 3.3 473 371 17 133 PEAK 1 2402.00 10,05 ------ ------ 9.54 3236 4.81 33.66 17 133 PEAK
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 1 488
Avg [ R -
15 35
163 163
o 23284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238452 42.76 54.00 -11.24 39.29 32.35 479 33.67 127 133 AVERAGE 1 2402.00 98.38 ------ - 94.87 3236 4.81 33.66 127 133 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C9 of C29
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4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 3
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
4&0 o e A A habobd, 4EIBWWMWWWW~ . B g A A
Peak
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2372.61 51.84 74.00 -10.16 48.39 32.35 4.78 33.68 361 247 PEAK 1 802,00 97.31 ------ - 93.80 3236 4.B1 33.66 361 247 PEAK
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
05 s !
i3 LN
50 Al
AVG 54
44 1 488
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2384.80 42.99 54.00 -11.01 39.52 32.35 479 33.67 361 247 AVERAGE 1 2402.00 95.69 ------ ------ 92.18 3236 4.81 33.66 361 247 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C10 of C29
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Pol. Horizontal Vertical
. Lo i) Date: 2024.02-20 . Lo 6B Date: 2024-02-20
1225 1225
875 075
PEAK T4 PEAK T4
100 100
Peak 8 Ale 34 " TG 54
ea )
i WW’”’W‘M WWMW i y ) WW’”“’“‘WWM Al g bt
Avg ™ ™™
175 fl
000 7600, 12200, 16800, 21400, 26000 3000 T600. 12200, 16800, 21400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 480400 40.14 74.00 -33.86 55.45 M.42 1.74 5747 .- - Peak 1 480400 39.68 74.00 -34.32 4.9 W42 T.74 747 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C11 of C29

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AN6



srarronas. FCC RF Test Report Report No. : FR411619B

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz

ANT 3
Pol. Horizontal Fundamental
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
113§ 113§
1
§15 95
B PEAK_BE 74 B PEAK 74
50 a0
1 !
. T e - 4EIBWWWWWW O ’
Peak ‘
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2489.28 5126 74.00 -10.74 47.54 3280 4.93 33.61 165 122 PEAK 1 280.00 98.27 ------ - 9457 339 4.9 33.61 165 122 PEAK
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
113§ 113§
s s !
i3 LN
50 Al
AVG_BE 54 AVG 54
44 1 488
Avg TP ATITIR ol
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.50 42.90 54.00 -11.10 39.20 32.39 4.92 33.61 165 122 AVERAGE 1 2080.00 96.34 ------ - 92.64 3239 4.92 33.61 165 122 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C12 of C29

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56ANG6




srarronas. FCC RF Test Report

Report No. : FR411619B

5
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT 3
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
113§ 113§
95 95 1
B PEAK_BE 74 B PEAK 74
50 a0
1
44 e bl . M il 4E'BWWWMWWW“"W i it aned
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2493.82 5116 74.00 -10.84 47.43 3.0 4.93 33.60 369 247 PEAK 1 2080.00 93.58 ------ - B9.88 3239 4.92 33.61 369 247 PEAK
WLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
113§ 113§
95 95 1
i3 LN
50 ]
AVG_BE 54 AVG 54
44 1 488
AVQ M
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2498.92 42.87 54.00 -11.13 39.12 32.81 4.94 33.60 369 247 AVERAGE 1 2480.00 9175 ------ - B8.05 3239 4.92 33.61 369 247 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C13 of C29

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56ANG6




sromoncas. FCC RF Test Report

Report No. : FR411619B

Pol. Horizontal Vertical

Data: 1 Data: 2

golevel (4BuVim) Date: 2024.02.20 goLevel (dBuVim) Date: 2024-02-20

“ : | :
L | '

. A O S O e \'. m ea 4
e "

QP/Peak 1 '
30 224. 418. 612. 1000 224. 418, 612. 806. 1000
Frequency (MHz) Frequency

Over Limit ReadAntenna Cable Preamp A/Pos
Freq Level Limit Line Level Factor Loss Factor

74.62 19.17 -20.83 40.00 36.86 16.13 @
142.52 23.53 -19.97 43.50 38.65 18.35 1
194.90 21.41 -22.09 43.50 38.36 16.28 1.
288.99 23.20 -22.80 46.00 37.26 18.79 1
350.10 26.13 -19.87 46.00 35.57 20.22 1
835.10 29.27 -16.73 46.00 31.97 28.52 3.

,u.mn,
33333
8823INI

onawNE

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor

MHz dBuV/m d8 dBuv/m dBuv  dB/m

8~ d8  om deg

26.22 -13.78 40.00 42.82 17.56 ©.54 34.76  ---  --- Peak
24.67 -19.43 43.50 43.05 14.78 1.04 34.86 ---  --- Peak
43.50 38.25 18.27 1.25 34.72  ---  --- Pesk

43.50 39.95 16.17 1.47 34.70  ---  --- Peak

46.00 36.65 18.66 1.75 34.63 ---  --- Peak

46.00 31.55 28.74 3.12 34.30  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AN6

Page Number : Cl14 of C29




srarronas. FCC RF Test Report

Report No. : FR411619B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
WLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
Ao st ) “ e 4E'BM” - S i
Peak
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 367.87 5122 74.00 -I.78 47.78 3235 477 33.68 124 134 PEAC 1 2400.00 99.65 ------ ------ 9.14 3236 4.81 33.66 14 134 PEAC
WLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 i 488
Avg M
15 3
163 163
o 23284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 238958 40.97 54.00 -13.03 37.48 32.36 4.80 33.67 124 134 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg

1 2402.00 98.51 ------ - 95.00 3236 4.81 33.66 124 134 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AN6

Page Number : C15 of C29




srarronas. FCC RF Test Report

Report No. : FR411619B

7
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 5
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1 L N
b T ‘ P 4EIBWMWWMMMWW + i
Peak
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 237238 5148 74.00 -10.52 48.03 32.35 478 33.68 353 248 PEAK 1 2402.00 98.20 ------ - 94.69 3236 4.B1 33.66 333 248 PEAK
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 i 488
Avg :
15 35
163 163
o 23284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2366.21 41,14 54.00 -12.86 37.70 32.35 477 33.68 353 248 AVERAGE 1 2402.00 97.00 ------ - 93.50 3236 4.81 33.66 333 248 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C16 of C29

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56ANG6




searran cas. FCC RF Test Report Report No. : FR411619B

Pol. Horizontal Vertical
. Lo i) Date: 20240219 . Lo 6B Date: 20240219
1225 1225
875 075
PEAK T4 PEAK 74
100 100
AVG_54 AVG 54
Peak 525 - 82!
PSRRI L o g 1 o B
Avg s I W
175 fl
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 40000 39.80 74.00 -34.18 55.13 3.4 1.74 5747 .- - Peak 1480400 39.52 74.00 -34.48 54.83 M.42 1.4 74T .- - Peak
Sporton International Inc. (ShenzZhen) Page Number . C17 of C29

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AN6



searran cas. FCC RF Test Report Report No. : FR411619B

Pol. Horizontal Vertical
.. Lol Vi) Date: 202402-19 . Lol (Vi) Date: 20240219
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak 1 K. A 1 i b A g
s [l ke
Avg
115 fI
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4882.00 39.89 74.00 -3.1 .27 .37 1.7 .22 .- - Peak 1 4882.00 40.00 74.00 -3.98 .40 M37 1.7 .2 .- - Peak
1 PBM 8.3 70007 .05 6.0 897 8B - - Peak 1 7300 8.0 7400 -30.98 %.94 36.04 897 BB - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C18 of C29

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AN6



srarronas. FCC RF Test Report

Report No. : FR411619B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT
Pol. Horizontal Fundamental
1,mLeveI (i) Date: 2024-02-06 1,mLeveI () Date: 2024-02-06
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1 i, J. A
w T T T 4E'BMWWWMWW“M . et
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248476 51,10 74.00 -20.90 47.39 32.00 4.92 33.61 138 75 PEAK 1 2880.00 97.77 ------ - 94.07 339 4.9 361 1B TS PEA
1,mLeveI (i) Date: 2024-02-06 1,mLeveI () Date: 2024-02-06
113§ 113§
1
95 95
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
Avg I R e
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 24975 41.45 54.00 -12.55 37.71 32.00 4.94 33.60 138 75 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg

1 2080.00 96.59 ------ ------ 92.89 3239 4.92 33.61 138 75 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AN6

Page Number : C19 of C29




srarronas. FCC RF Test Report

Report No. : FR411619B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
113§ 113§
95 95 1
B PEAK_BE 74 B PEAK 74
50 a0
1 v "
44 Py : " " 488 WWMWMWWWWM‘ TP ="
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2499.28 5126 74.00 -10.74 47.51 3241 4.94 33.60 382 308 PEAK 1 2480.0 9301 ------ - B9.41 3239 4.92 33.61 382 308 PEAK
WLeveI (i) Date: 2024-02-06 WLeveI () Date: 2024-02-06
113§ 113§
95 95 1
i3 LN
50 ]
AVG_BE 54 AVG 54
44 1 488
Avg R R e
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 450,34 41,33 54.00 -12.67 37.61 32.40 4.93 33.61 382 308 AVERAGE 1 2080.00 91.9 ------ - B8.26 32.39 4.92 33.61 382 308 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C20 of C29

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56ANG6




searran cas. FCC RF Test Report Report No. : FR411619B

Pol. Horizontal Vertical
. Lo BV Date: 20240219 - Lo dBi) Date: 20240219
1225 1225
o5 075
PEAK_T4 PEAK_T4
100 ! 100
0 AVG_54 o AVG_54
Peak ; MWWWWWWMW Lot T et
wy w5
Avg
175 f.
000 7600. 12200, 16800. 21400 26000 3000 T600. 12200, 16800, 211400 26000
Frequency (MH2) Frequency (MH2)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 4960.00 39.90 74.00 -34.10 .35 3432 7.8 7.8 - - Peak 1 4960.00 38.42 74.00 -35.58 §3.87 .31 7.8 7.8 - - Peak
1 7M0.00 4305 74.00 -30.95 %.90 35.94 9.19 .98 - - Peak 1 7M0.00 4299 74.00 -3.10 %.75 3594 9.9 898 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C21 of C29

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AN6



srarronas. FCC RF Test Report

Report No. : FR411619B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
1,mLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1 £
“ Bl ‘ —" N 4EIBMWWWWWWWJ i :
Peak ‘
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 1347.63 50.87 74.00 -13.13 47.47 3234 475 33.69 128 130 PEAK 1 2402.00 99.9 ------ - 9.39 3236 4.81 33.66 128 130 PEAK
1,mLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 1 488
Avg P
15 35
163 163
o 2284 23468 23642 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 238176 41.07 54.00 -12.93 37.60 32.35 479 33.67 128 130 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 400 9.6 ------ - 94.12 3236 481 33.66 128 130 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AN6

Page Number : C22 of C29




srarronas. FCC RF Test Report Report No. : FR411619B
10
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 5
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 1,!"Level () Date: 2024-02-06
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
48.9 i 5 i e drrarnddl 4E'BWWWWWMMMMW Y n I T
Peak
15 35
163 163
o 23284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2367.78 5138 74.00 -12.62 47.94 32.35 477 33.68 353 244 PEAK 1 2402.00 98.36 ------ ------ 94.85 3236 4.B1 33.66 333 244 PEAK
WLeveI (i) Date: 2024-02-06 1,!"Level () Date: 2024-02-06
13§ 113§
05 s !
i3 LN
50 Al
AVG 54
44 i 488
Avg
L st
15 35
163 163
o 2284 23468 23652 23036 402 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2330.16 40.98 54.00 -13.02 37.60 32.34 474 3370 353 244 AVERAGE 1 2402.00 95.86 ------ ------ 92.35 3036 4.81 33.66 333 244 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C23 of C29

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56ANG6




srarronas. FCC RF Test Report Report No. : FR411619B
11
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT
Pol. Horizontal Fundamental
WLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1
484 " s ’ 4E'BWMWMMM" I RN N B A
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2489.62 51.93 74.00 -10.07 48.21 32.0 4.93 33.61 138 128 PEAK 1 2080.00 98.85 ------ ------ 95.15 339 492 3361 13 128 PEAK
WLeveI (i) Date: 2024-02-06 mLeveI () Date: 2024-02-06
113§ 113§
1
95 95
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
Avg I B
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 24%.4 41.29 54.00 -12.71 37.55 32.0 4.94 33.60 138 128 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg

1 2880.00 9.52 ------ ------ 92.82 339 4.92 33.61 138 128 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AN6

Page Number : C24 of C29




srarronas. FCC RF Test Report Report No. : FR411619B

11

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz

ANT 5
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-02-06 1,mLeveI () Date: 2024-02-06
113§ 113§
95 95 §
B PEAK_BE 74 B PEAK 74
50 a0
1 Py
44 e bttt bbb bt 4E.wamwwwm i i b
Peak
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2493.98 51.64 74.00 -10.36 47.91 32.40 4.93 33.60 369 244 PEAK 1 2480.0 92.74 ------ - B9.04 3239 4.92 33.61 369 244 PEAK
WLeveI (i) Date: 2024-02-06 1,mLeveI () Date: 2024-02-06
113§ 113§
95 95 i
i3 LN
50 ]
AVG_BE 54 AVG 54
44 i 488
15 35
163 163
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2086.82 41.42 54.00 -12.58 37.71 32.40 4.92 33.61 369 244 AVERAGE 1 280.00 90.47 ------ - B6.77 3239 4.92 33.61 369 244 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C25 of C29

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Pol. Horizontal Vertical
Data: 1 Data: 2
gol-evel (dBuVim) Date: 2024-02.20 golevel (dBuVim) Date: 2024-02-20
rcccus;l FCCCLASS B
I ! | I : |
L ! -
A 3 ¥ - b
AL A - 2 W V\. i
QP/Peak W i
50 2. a8 612, 806 1000 30 224. 418. 612. 806. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor mari Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB d8
1 52.31 19.73 -20.27 40.00 34.41 19.53 0.74 34.95 1
2 142.52 23.49 -20.01 43.50 38.61 18.35 1.25 34.72 2
3 344.28 26.25 -19.75 46.00 33.84 20.99 1.92 34.60 3
4 528.58 23.93 -22.07 46.00 32.17 23.83 2.43 34.50 o
5 605.21 24.91 -21.09 46.00 30.77 26.11 2.62 34.59 5
6 858.38 28.91 -17.09 46.00 31.33 28.77 3.11 34.30 6
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13
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz+LTE B41 Co-TX
ANT 3
Pol. Horizontal Fundamental
 Level i) Date: 20240302 vl i) Date: 2024-03.02
1225 1225
1050 1040 1
i1 i1
PEAK 74
104 1040
525 — 4 N ) 525 — ; " i
Peak ' ' -
30 30
115 115
o asi 262, 21, 234, M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mol diie B B b B B @ by W de B B0 B B B @ by
1 DM 4880 7400 -5.06 4534 R 4TS B 3B 188 Peak 1 802,00 99.72 ------ - 9.11 3236 4.81 356 393 184 Peak
- Lol i) Date: 20240302 - Lol i) Date: 2024-03.02
1225 1225
1050 1050 i
15 i1
104 100
VG 54
525 525
Avg 1 JP—
30 30
115 115
o . 2360, 1. 1. W5 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBUnBNE B Bl B B B @ g WeBW B B BN B B B @ g
1 1330.8 4144 54.00 -12.56 37.96 32.34 474 33.60 393 184 Average 1 M0.0 97.26 ----- - 93.65 3236 4.B1 33.56 393 184 Average
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13
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz+LTE B41 Co-TX
ANT
Pol. Vertical Fundamental
 Level i) Date: 20240302 vl i) Date: 2024-03.02
1225 1225
1050 1040
i1 i1
PEAK 74
104 1040
s Ll Funassiyi J|1 i i bbb e \ it
Peak " ! " e
30 30
115 115
o asi 262, 1. 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mol diie B B b B B @ by W de B B0 B B B @ by
1 D715 49.16 74.00 -4.84 45.60 .35 478 BT WM 1 Peak 1 2402.00 97.78 ------ - 9.17 336 481 356 34 B35 Peak
- Lol i) Date: 20240302 - Lol i) Date: 2024-03.02
1225 1225
1050 1050
1
15 i1
104 100
VG 54
525 525
Avg | .
30 30
115 115
o m. 2360, 1. 1. W5 100 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuv/m dBuv/m 0B dBuv dB/m B B o deg
1 1320.61 41.85 54.00 -12.15 38.39 32.33 473 33.60 304 235 Average

Wiz dBuv/m dBuv/m B dBv dB/m B B o deg

1 40.0 93.59 - - B3.98 32.36 4.81 33.56 304 235 Average

Sporton International Inc. (Shenzhen)
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Pol. Horizontal Vertical
. Lo i) Date: 20240302 . Lo 6B Date: 20240302
1225 1225
875 075
PEAK T4 PEAK 74
100 100
Peak s AlG 34 " TG 54
ea 3 ‘ — ,
bbbt b A Dby L | PRI e
Avg 0 0
175 1!
1000 4400 7800, 11200, 14600, 18000 1000 4400, 7800, 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 450000 GLEL T4.00 339 R M4 174 3LE2 - Peak 1 G500 4238 7400 3162 RB MM 174 36 - Peak
Note: the highest signals over limit are BLE + LTE B41 co-location fundamental signals.
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Appendix D. Duty Cycle Plots

Antenna Duty :
Band Cycle(%) T(ms) 1/T(kHz) VBW Setting
Ant 3 Bluetooth LE 1Mbps 62.46 0.391 2.558 3KHz
Ant 3 Bluetooth LE 2Mbps 32.75 0.205 4.878 10KHZ
Ant 5 Bluetooth LE 1Mbps 62.28 0.388 2.577 3KHz
Ant 5 Bluetooth LE 2Mbps 31.95 0.2 5 10KHZ
<Ant 3>
Bluetooth LE 1Mbps
Spectrum % [@}
Ref Level 35.00 dBm Offset 11.30 dB @ RBW 10 MHz
jo Att 35dB @ SWT 2ms vBW 10 MHz
SGL
@ 1Pk Max
10 dBm - - -
0 dBm ] i
-10 dBm \
-20 dBm i
- Lw]r« gt sttty b
-40 dBm
-50 dBm
-60 dBm
CF 2.402 GHz 691 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 505.8 ps 6.09 dBm
D2 M1 1 391.3 ps 0.32 dB
D3 M1 1 626.09 ps 0.21dB
( )i ] ]

Sporton International Inc. (ShenzZhen)
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Bluetooth LE 2Mbps

Spectrum |

(=)

jo Att
SGL

Ref Level 35.00 dBm
35de @ SWT

Offset 11.30 dB @
2ms

RBW 10 MHz
VBW 10 MHz

@ 1Pk Max

30 dBm

mM1[1]

20 dBm

D2[1]

10 dBm

M1

6.44 dBm
691.30 ps

0.70 dB
205.80 ps

L S—

-40 dBm

-50 dBm

-60 dBm

CF 2.402 GHz

691 pts

200.0 ps/

Marker
Type | Ref | Trc |
1

X-value |

Y-value |

Function

Function Result

M1| 1]
p2| mi| 1]
pa| mi| 1]

691.3 ps |
205.8 ps |
626.09 ps

6.44 dBm |
0.70 d8 |
0.20 dB |

( J

<Ant 5>

Bluetooth LE 1Mbps

Spectrum |

(=)

jo Att
SGL

Ref Level 35.00 dBm
35de @ SWT

Offset 11.30 dB @ RBW 10 MHz

2 ms

VBW 10 MHz

® 1Pk Max

30 dBm

mMi[1]

20 dBm

D2[1]

10 dBm

M

1

7.93 dBm
830.43 ps

-0.05 dB
388.41 ps

0dem

-10 dBm

-20 dBm

-307dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.402 GHz

691 pts

200.0 ps/

Marker
Type | Ref | Trc |
1

X-value | Y

-value

Function

Function Result

M1

830.43 ps

7.93 dBm

pz| ™1 1]
pal mi| 1

388.41 ps
623.19 ps

-0.05 dB
0.12 dB

[ )

(11T —

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: IHDT56AN6

Page Number

. D2 of D3



seamron cas. FCC RF Test Report

Report No

.. FR411619B

Bluetooth LE 2Mbps

Spectrum

&

o Att
SGL

Ref Level 35.00 dBém
35dB @ SWT

Offset 11.30 dB @ RBW 10 MHz
2ms VBW 10 MHz

® 1Pk Max

30 dBm

mMi[1]

20 dem

D2[1]

10 dBm

M1 Ba s

8.81dBm
917.39 ps

0.16 dB
200.00 ps

0 dem

-10 dBm

-20 dém

g bl

U bbbl

-40 dBm

-50 dBm

-60 dém

CF 2.402 GHz

691 pts

200.0 ps/

Marker

Type | Ref | Trc |
1

X-value | Y-value |  Function |

Function Result |

M1 [ 1]
p2| mi| 1
pa| mi| 1

917.39 ps
200.0 ps
626.09 ps

8.81 dBm |
0.16 dB |
0.00 dB |

( J{

) an
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